-

36" LAWN TRACTOR MODEL B3554-430

CHASSIS & HOOD ASSEMBLY

STEERING PAGE ALL UNNUMBERED
igg:; :E#E ITEMS ARE INTERCHANGABLE
WITH OPPOSITE SIDE

NOTE: ALWAYS USE DRIGINAL

EQUIPMENT PARTS. Usa of serv-

ica/replacement parts ather than

original equipment parts may void

your wartanty. 316976A

Part No, 317603

T7 /TR ANGA




Comwe

36" LAJNN TRACTOR MODEL B3554-430

L

by

(-l ey -
ﬁuamm:aazamzamm*mw*ﬂm—

42
43
44
45

0274454
0122201
G2483
¢1499
810201
8521
0005346
308318
302723
802724
0985388

- 274672

051335
312308
0300314
0120393
01502
307032
807278
0301542
0271166
302722
9783
085055
310203
066676
01498
57478
805716
204979
087796
301452
125628
317803

deseription

FRAME,MAIN SF RIDER
FODTPAD,LH 8 MOLDED DYNA
FOOTPAD,RH SF MOLDED DYNA
FASTENER, RATCHET
BRACKET,GRILLE LM
BRACKET,GRILLE RH,
BRKT,SUPT FAT AXLE-SF
SCREW. 516-18% ¥8WHE( ( K
NUT, 5/16-18 HXWDELLK
BRACKET, FROMT HANGER
BOLT, .625X2 875 SPSH 1/2-20
NUT, #/2-20 REGHXGTALK
SCREW, 8/8-16X2.75 HHC
WASHER, 29/DX1.25DX.07

NUT, &/8-16 REGHXCTRALK

CONSOLE SF GPWR NOTCHED TOP

CONSOLE, REAR COVER
SCRAEW, 1/4-20X .50 WAHH AP
DASH,SM.FR.W/0 AMMET GPWR
INSERT,DASH,LH 11 HP
INSERT.DASILRH 11HP
SCREW, 1/4-20X .69 HHWATAR
SCREW, 1/4.20X 63 WAKMC
NLIT, 1/4-20 WDFLLK

BAFFLE CONSOLE

SCREW., 1/4-20X .88WAKMHTAR
WASHER, FLAT 844X .B6X.065
NUT, 1/4.20 REGHEXCTRLK
HOOD, H-12 FLABTIC
SUPPORT.HOOD H-12 GP 11HP
SCREW, 10-24X1.00HWATAP
NUT, #10-24 HEXKEPS

GRILL, G-15 GPWR 8M LWHR
BRAGKET. TIE.HOQD

SCHEW, 10-24X.50 SIHWATAP
CLIF HOG RING

BOLY, 875X 56U HHSH 5/16-18
NUT, 5/16-18 REGHEXCTRLK
SPRING, HOOD LATCH

LENE 11 1P HAKQ SMOKED
FOIL, REFLECTOR LENS- BULD
SCREW, #6 X .50 PLASTITE
FCIL, HEAT REFLECTOR

QPERATOR'S MANUAL (NOT ILLUSTRATED) ENG.

PARTS MANUAL (NOT ILLUSTRATED) ENG.

¢ Indicates STANDARD HARDWARE ITEMS,

qty
2

i
1
1
1
1
1
1
é
]
1
1
1
1
1
1

5

1
1
1
1
1
]
2
4
#
1
2
2
1
1
4
4
1
2
8
1
2
2
4
1
2
4
1
1
1

Fart No. 317608

1¢/286 399d



36" LAWN TRACTOR MODEL B3554-430

CHASSIS AND HOOD ASSEMBLY

5
E %
NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARITS. Usza of sorv-

ice/replacement parts othar than
original equipment parts may void

yaur warranty.

2N, /, CONSOLE
4 ' )

REF. CUSTOMER ASSY. PG.
SEAT AND HARDWARE

REF,

B,

[y )
ay
W

<

64
ALL UNNUMBERED

ITEMS ARE INTERCHANGABLE
WITH OFPOSITE SIDE S

5

TZ2/e6  39%d

Part No, 817603




36" LAWN TRACTOR MODEL B3554-430

key#

44
45
46
47
48
49
&0
5
52
&3
&4
55
56
57
58
84
B0
&1
62
63
&4
88
66
&7

part#

804761
020507
#1498

56220
1441
0885348
802099
5600

0995346
22017
0446960

43064

(1488

44500
&57569

012217
01498
049930
01495

312958
9895346
806853

041528
Q271180

dascription

PLATE, SEAT
BOLT, 437X .156 HHSH 5/16-18
NUT, 5/16-18 REGHEXCTRLK
SPRING,1.48X2.28X,162
CLAMP SPRING 1.174D
SCREW. 1/4-20X 50 WAHHTAP
SPRING COVER SF SEAT 5PG
FENDER F-1

SCREW, 1/4-20X 50 WAHHTAP
SCREW, §16-18X1.00 HHG
WASHER, FLAT .5/5X .88X.082
SUPPORT, GUIDE

NUT, 5/16-18 REGHEXCTARLK
BRACKLT, BECK QUIDE
RETAINER, 21iDX.62X.02 WIRE
SCREW, 5/16-18X1.00 HHG
NUT, 518-1§ REGHEXCTALK
SCREW, 3/8-16X7.28 HHC¢

NUT, 8/8-16 REGHYCTALK
BRACKET,SWITCH MQUNT
SCHEW, 1/4-20X 50 WAHHTAR
GUIDE, BELT

NUT, 3/8-18 HXCTRLKJAM GRD
NUT, 3/8-16 HEXKERS

¢ Indicutvs STANDARD HARDWARE ITEMS,

=
=

L N A O S

— ek oy

Part No. 917608

T¢/v8  30vd



36" LAWN THACTOR MODEL B3554-430

STEERING A{SSEMBLY

REF.
CUSTOMER ASSY, FG,

STEERING WHEBL ~or—___ \
sHaRDWARE N A2

Rat.
Cl SIS & HOOD PG
RASH

REFER TO y
CHASSIS % HOOD 2t
Front Axle .

Support

exay

e

o
=

TITE

0557 590

sssmrLa
e ra e

/L T~ 82 REFERTO
TIRE TREAD

PAGE

£33 Eg g

. T e
R e e e

NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS. Usa of serv-
ALL UNNUMBERED ice/replacement parts ather than
{TEMS ARE INTERCHANGABLE oniginal equipment parts may void
WITH DPPOSITE SIDE your warranty. 168794

Part Ne. 317403

12/56 399d




36" LAWN TRACTOR MODEL B3554.430

Key# pang
i M

2 58400
3 50540
4 310368
5 36625
8 RIN3R7
7 49447
8 454568
L} 302881
10 ¢ 122145
11 © 120882
12 © 1499
18 304245
14 44011
18 2483
16 FWer3
17 66190
18 ¢ 124925
16 21275
20 0 120882
21 < 120369
22 44008
23 44009
24 454565
25 54902
26 394892
27 36625
28 M

28 24187
30 . 17464
31 20973
32

33 642
3 36625
as 40394

* Ordar Individual Parts.

deactinption

FRONT AXLE ASSEMELY SF
AXLE, FRONT

BEARING, FLANGE
SPINDLE, RH

RING, RETEX

EPINDLE, LH

ARM, STEERING LH

PIN, SPRING

TIE ROD

SCREW, 3/8-16%1.26 HHC
WASHER, 303X 68%.10 REGSPTLK
NLIT, 2/8-16 REGHCTRLK
SECTOR, GEAR

BOLT, .750X1.40 SPSH
WASHER, .39/DX1.2500% 07
SCREW, &/2-24X1.00 NYL
DRAG LINK

NUT, 3/8-24 REGHEXJAM
BALL JOINT

WASHER, REGSPTLK

NUT, 3/8.24 REGHEX
STEERING SHAFT

PINION, STEERING SHAFT
PIN, SPRING

BLARING, 1,870X.50 FLANGE STERRING

RING, RETEX 1.27X.05

RING, RETEX .57X.05

ASSEMELY, TIRE & FiiM

VALVE STEM

WHEEL W/BEARING"

BEARING, 1.280DX, 75910 FLANGE
REFER TO TIRE TREAD PAGE
WASHER, FLAT 755X B1X 075
RING, RETEX .57X.05

HUB cAP

9 Indicates STANDARD HARDWARE ITEMS,

Pan No. 817803

T7 /9 EH09H



36" LAWN TRACTOR MODEL B3554-230

MOTION DRIVE ASSEMBLY

@ - 3 ) ENGINE PG.
S ENGINE SHEAVE

&) HEFER TO
TIRE TREAD
PAGE
ALL UNNUMBERED
{TEMS ARE INTERCHANGARLE
WITH OPPOSITE SIDE
NOTE: ALWAYS (ISE ORIGINAL EQUIPMENT PARTS.
Use of serviceseplscament parts other than ariginal equip-
! ment parts may vold your warranty. SR

10 Part No, §17603

12/L6  399d




36" LAWN TRACTOR MODEL B3554-430

-

key# part# deseription qry.
1 TRANOAXLE | FOOTE amin g {CONTACT NEAREST DEALER) 1
2 745 PULLEY,V 4L 6.60 CD 1
3 3021 KEY, WDRF 606 750X, 187X 812 1
4 27053 AING, RETEX 58X 04TRUS100-52 1
5 54758 BELT. V 4L 82.00 SF DRIVE 1
[5 7707 BRACKET, TRANSAXLE 2
7 0120228 SCREW, 816-18% 68 MM [
8 01498 NUT, 516-18 REGHEXCTRLK ]
2] 9180112 SCHEW, §46-18X2.76 MHC 4
10 120393 WASHER, FLAT 344X 60X .08R 4
11 21498 NUT, 8/16-18 REGHEXCTRLK 3
12 309770 BRKT.STARILIZER 20,4550 1
19 085490 SCREW, §/16-16X .75 WAHHTAP 1
14 120638 WASHER, HVSPTLK .328X.50X 08 1
18 0122017 SCREW, 518-18X1.00 HHC 1
18 1584e5 WASHER, EXLK.820X.61X.03 1
17 41490 NUT, 6/18-18 REGHEXGTRLK 1
18 57480 BRIT.SHIFT Pa20-8/F4360.585 1
1@ 086255 BCREW, 1/4-28X .75 NYLHHC 1
20 57157 WABHER, 780X 250 1
21 302283 SHIFT LEVER 1
e 137188 PIN, COTTEN .125 DIAX1.00LG 1
23 302445 TUBE,CLEAR PLAETIC 1
24 120538 NUT, 1/2418 HEXJAM 1
2% 304438 KNOB,SHIFT NOMA 1/2-18 1
26 49896 BELT GUIDE 1
27 0271184 NUT, 516-18 HEXKEPS 1
28 120393 WASHER, FLAT .544% .89 0852 2
29 ¢1408 NUT, §/16-18 REGHEXCTRLIC 1
k' 302603 ASSY BRAKE PEDAL, 1
7 502600 RODPIVOT 1
a2 302601 SPACER, 53IDX,62DX1.408 1
&3 20864, RING, RET E .35X 04TRLI5133-50 2
34 48761 PAD,CLUTCH/BRAKE PEDAL 1
33 1306 JOLER ARM BRKT TRACTION 1
36 41480 BAOLT, 828X 218 HHEM 5/16-18 1
37 4307 WASHER, FLAT .635X1.:31X.07 1
a8 45802 - WASHER, FLAT .889X.87X 11a ¥
ag 01198 NUT, 5/18-18 REGHEXCTRLK 1
40 35659 RETAINER, $TRAP BELT 1
41 35374 PULLEY, IDLER 1
42 45892 BOLT, 358 16X1.50 CARR 1
43 01499 NUT, 3/8-16 FEGHXCTALK 1
44 43980 ROD, 268 DIA CLUTCH 1
45 50862 SPRING 3/RODX1.625X,065 1
46 54728 BRACKET, BRAKE RoD 1
47 20507 BOLT, 437X 156 HHSH &/16-18 1
48 120353 WASHER, FLAT 344X 80X.065 1
48 01498 NUT, 6/16-18 REGHEXCTRLK 1
50 310189 BRAKE ROD 1
51 120203 WASHER, FLAT 344X .80X.065 1
52 1ateee PIN, COTTER ,090£.086X.75LG 1
58 9271184 NUT, 5/16-18 HEXKEPS . 1
54 01498 NUT, §/16-18 REGHEXGTRLK 1
66 49276 SPRING,8/4 ODX6.75X.091 1
56 35410 BPRING 071X 62X 4.7 9
87 ¢ TIREEGRIM ASM,18X6.50-8 2
68 24167 VALVE STEM 1
59 317460 WHEEL HuB 1
60 BEFER TO TIRE TREAD PAGE

61 57479 EPACCR, 75X 1.25 X 1.32 2
62 39628 KEY, SQUARE ,1875Qx%2.50L 2
63 642 WASHER, FLAT .755X1.31X.075 4
&4 42815 WASHER, FLAT .755X1.89X.07 2
65 86625 RING, RETEX .87X.05TRUS133-75 2
66 40394 CAP, 1.500ID X #78LG MUB 2

* Order Ineividysal Parts,
0 Indicates STANDARD HARDWARE ITEMS.

Part No. 817503

TZ/80 994

4



36" LAWN TRACTOR MODEL B3554-430

HEF, CHAGSIS
& Hooo PG

DASH
\\_

:EF. CHASSS
% HOOD PG
IN FRAME

NOTE: ALWAYS|USE QRIGINAL
EQUIPMENT PARTS Uss of serv-
ice/replacament parts othar than

original squipment parts may void
your warranty.

ENGINE & CONTROL ASSENBLY

ALL UNNUMBERED

{TEMS ARE INTERCHANGABLE
1 WITH OPPQSITE SIDE

316965A ‘J

12/68 39vd

Part Ne, 317603




36" LIJWN TRACTOR MODEL B3554-430

L

Key# part#

1 ENGINE
2 Q50047
3 138489
s Kol yd
5 45708
8 54767
7 Q173063
8 315317
2} 80815t
10 304248
1 56431
12 120388
13 0493146
14 9774
15 VIS6HG
16 051838
17 314089
18 TEDUS0
19 47452
20 48672
21 N8704
22 802067
28 203159
24 189844
25 Q271166
26 300508
27 ¢150585
28 Q120622

dosaription

10BS VEN ELEC (SEE ENGINE MANUALY
BOREW, 8/8-16X1.25 WAHHTAP
WASHER, EXLK 284X 5004
MUFFLER-LO TONE NELSON
GASKET, MUFFLEM

SHIELD, HEAT

SCREW, 8/16-18X8.50 HHC
PULLEY,ENGINE, 4,00 OFF3ET
KEY, SQUARE .240$0X4.50LG
SPACER,1.01X1 484

WASKHER. 98010X1 380DX.4S7PILOT
WASHER, REGSPYLK,450X.70X.12
SCREW, 7/16-20X4.25

BRACKET, BAS TANK

SCREW, 1/4-20X .63 SLTRMA
NUT, 1/4-20 WDELLK

TANK, FUEL 1 GAL

SCREW, 1/4-10X .75PHPNTAPGR
GAS LINE 281D

CLAMP, FUEL LINE

BAS CAP 1-1/2v7 THD

ENGINE SPEED REDUCER
THROTTLE, CONTROL

SCREW, 10-24X .63PHPNMA

MUT, #1024 HEXKEPS

KNOB, THROTTLE CONTROL
SCHEW, #8-82% 38 PHPNMA

NUT, #8-32 REGHX

¢ Incicatos STANDARD HARDWARE ITEMS:-

afy.

1
4
1
1
1
1
2
1
1
1
1
1
1
1
2
2
1
4

45"

1
2
1
1
i
2
2
1
1
1

Part No, 817603

12/81

Fovd



36" LAWN TRACTOR MODEL B3554-430

PRE-PAINTED DECK

REF.

KEY #15 I
L — P/
- B ° & ‘I ;‘
= 7 A a2
. S
HE; : G
: AN I ; i 54 / .
2 T 2T D SN
Nl LNy
IS J i L30
5 {/kf““'f?s = =" o . <
i, - 20 @
B - ;_/ 8\[\&‘\“’ >33 35
S o791 é\m
f
ul & Z
1 4 2
o \49 \ 4 i .
.S 44
o =y 47 45
43 &
= 2
o a
q
NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS. Use of sery-
ice/replacament parts other than ALL UNNUMBERED
original eguipmdnt pans may void ITEMS ARE INTERCHANGABLE
your warranty, WITH OPPOSITE SIDE
316030A

TZ/TT  A0gA

Part No, 317600



36" LAY

WN TRACTOR MODEL B3554-430

. kay# pav¥#
1 55668
2 54655
3 9120228
4 01408
5 52613
-] 51988
7 Q120834
8 ¢1458
E] 53247
10 0120834
11 01498
12 67514
13 0120228
14 01498
15 56424
16 56425
17 40562
18 0616
19 58547
20 49562
21 50818
22 61449
23 56350
24 6365
2b o1282
26 050634
27 0300345
28 Q1498
29 48676
30 0122007
1] 096416
32 01498
38 0120228
2d 01408
35 0122017
38 896416
37 ¢1498
3B §0613
39 49059
40 49058
41 0120918
42 91439
43 55724
44 086425
45 20864
46 56821
47 2483
48 938573

desctiption

DECK, $6WH RD MOWER
BARFLE, 36RN | H DECK
SCREW, §/18-18X .63 HHC

NUT, 516-18 REGHEXCTRLK
ASSY TORQUE TUBE
SUPPORT,PIVOT TUBE

SCREW, 5/16-18X .50 HHC

NUT, 5/16-18 REGHEXCTRLK
QUADRANT

SCREW, 5/6-18X 80 HHC

NUT, 5/16-18 REGHEXCTHLK
BRACKET, IDLER

SCREW, 511618 63 HHC

NUT, 5/16-18 REGHEXCTRLK
QUILL ASSY, 38499040148
SHAFT/SADDLE 38"

BRNG, BALL

DUST SHiaLD

QUILL CASTING

BRNG, BALL

SPACER .S 797LGX.669iDX.68
SPACER, 433LGX 9320DX 672
PULLEY,26/36" QUILL

SPECIAL WASHER

NUT, 7/16-20 WDFLLK

SCREW, 5/16-18X .88 WAHHTAP
SCREW, 5/18-1BX1.88 WATAP
NUT, 5/16-13 REGHEXCGTRLK
LIFT PLATE

SCREW, §/16-18X .78 HHC
WASHER, FLA! ,391X1.00X.125
NUT, 5/16-18 REGHEXCTRLK
SCREW, 5/16-18X .68 HHC

NUT, £/16-14 REGHEXGTRLK
SCREW, 8/16-18X1.60 HHG
WASHER, FLAT .391X1.00X.126
NUT, §/16-18 REGHEXCTRLI
BRACKET,PIVOT

BAR, HITCH

BRAGKFT, 1LOGK

SCREW, 8/8-16X1.50 HHC

NUT, 8/8-16 REGHXCTRLK

PIN, PIVOT ROD .50DX7.55
WASHER, FLAT 515X .88X 064
RING, RET E .39X.04TRUG153-50
BLADE, 36" STD-LIFT 18
WASHER, 29/0X1,25D%.07 BELLVIL
SCREW, 9/8-24X1.00 NYLHHE

¢ Indicates STANDARD HARDWARE ITEMS,

Parn Np. 317603

T7. /7T

Blaive]



36" LAWN. TRACTOR MODEL B35554-430

FINAL DECK ASSEMBLY

Ref,
PRE-PAINTED

A

DECK ASESY. PAGE

Idler
Bragkst \

SEE DWG #316030FOR PARTS ASSY
OF PAINTED DECK

/AN

2
Z

Ty
2 £

HRay

e

NOTE: ALWAYS|USE ORIGINAL EQUIPMENT PARTS.
Usa of service/replacerment parts other than ariginsl eqUip-
L mant parts may Vﬁid your warranty.

ALL UNNUMBERED
ITEMS ARE INTERCHANGABLE
WITH OPPOSITE SIDE

3160318

16

T¢/€T Hovd

Part No. 817608




36" LAWN TRACTOR MODEL B2554-430

kay# partg
1 316246
2 47816
3 58180
4 311427
5 311426
& 306978
4 41801
g 47516
9 0 996418
10 ¢ 1499
H 7354
12 303028
12 306858
14 0 t22168
15 ¢ 446363
16 ¢ 1499
17 35410
18 52638
1% 46563
20 0 {20892
21 0 502
Jerts 308701
23 3urhey
24 307548
25 O 120228
2 ¢ 120398
27 0 1498
28 52584
o] 28768
30 ¢ 1409
31 307050
32 6 120608
33 53246
34 0 484
35 20250
36 805383
87 1289
8 48581
B39 ¢ 1502
40 53697
a1 46478
42 300341
43 9405
44 ¢ 120872
45 33522
48 56180
47 0 120228
48 ¢ 1458
49 50993
50 120128

deseription

FAINTED f1FCK NOTE: SEE DWG #816030
FOR PARTS ASSEMBLY

PIN, 4886X1.760 CLEVIS-SHORT
PIN, HAIR .091 DIAX1.820LG
IDLER, ABSY PIVOT ARM
PIVOT ARM IDLER BLK

BRAKE PAD - HARD - 232aF
RIVET, QVSET .187DIAX B50LG
BOLT, .500%1.950 HHSH 3/8-16
WASHER, FLAT .891X1,00X.125
NUT, 8/8-16 REGHXCGTHLK
RETAINER BELT

PULLEY, IDLER BFF 2.13 DIA
BRACKET L-SHAPED

SCREW, 8/8-16X1,75 HRG .
WASHER, FLAT 375X .38X,062
NUT, 3/8-16 MEGI IXCTRLK
EPRING .071 X 62X 4.37
SPRING

BOIT, Aa78X 250 SHWA 1/4 20
WASHER, FLAT 281X .63X.065
NUT, 174-20 BEGHEXCTRLK
BELT, V5L 80.00 DECK 36RD EXP
COVER QUILL LH

COVER, QUILL RH

SCREW, 5H8-18X1.00 HHC
WASHER, FLAT 344X .69X.065
NUT, 5116-18 AEGHEXCTRLK
WHEEL, SO 6.000DX1,35W0
BOLT, .500X$.390 HHSH 3/8:16
NUT, 8/8-16 REGHXCTRLK:
LEVER HEIGHT ADJ

SOREW, 5/16-18X2.25 MHG
SPRING

NUT, §716+18 REGHEXCTRLK
GRIP,MAND .75X4.87
LEVER,BLADE ENGAGE 32RD&36RD
BOLT, 376X 250 SHWA 1/4-20
SPRING, TORSION 36RD,S2AD
NUT, 1/4-20 KEGMEXGTRLK
NUT, 172 PUSHON

GRIB, HAND 501D 8.97LG BLK
GABLE, LIFT 21.70 F-5 20X8-8
GLEVIS, LIFT CABLE

NUT, 1#4-20 REGSQ

PIN CLEVIS 312 X 812

PIN, HAIR 091 DIAX1,62LG
SCREW, 5/16.18X 63 WHC

NU1, 5/16-18 REGHEXCTRLK
CHUTE EXTENSION PLASTIC 36°RD
PIN, COTTER .125 DIAX1 25LG

¢ Indicales STANDARD HARDWARE ITEMS,

ty.

Part No. 917603

2/p1

3ovd

47



36" LAWN TRACTOR MODEL E3554-43¢

NOTE: ALWAYS

ment parts may vol

e )

ELECTRICAL| ASSEMBLY

Ty 14

MOTION DRIVE
PG, STABILIZER
BRKT. SCREW

N

AN
Bypagy NI'N‘J

[r.““'

Cannoctor
.

REF. ENGINE PG,
ENGINE

AEF, CHASSIS &

//‘N HOOD Pa.
an.... o, SWITCH MNT, BRKT,
‘}\....,Q, 1\{\% .

4

ALL UNNUMBERED
ITEMS ARE INTERCHANGABLE

WITH OPPOSITE SIDE
USE ORIGINAL EQUIPMENT PARTS. op
Use of service/replacament parts othar than sriginal squip-

d your warranty. B18B30E

18

Fact Nu, 317605

17/GT A8



36" LA

WN TRACTOR MODEL B3554-43¢

Key#

SRR IRNSECT D O R

Bszz

[y SN oy
CEURERERN

o
o

31
I3A
328

part

B7642
41482
54B8g
308084
52672
54rag
41482
300687
¢ 138557
0 48140
300526
57688
57476
0 57220
57444
300220
63716
197745
¢ 1802
0271172
© 138485
¢ 120050
57444
58511
0 271184
5747
0 160505
802257
300862
¢ 120854
O 27172
1302081
49211

dascripton

WIRE HARNESS SF W/O AMMETER
CLIP,1.880LG .2551D PRESS WIRE
RETAINER, .250DIAX1.665 WIRE
ASSY.LIGHT WIRE-124 TURN

BULB, MEADLAMP
RETAINER.260DIAX 1655 WIRE
CLIP,1.980LG 2550 PRESS WIRE
SWITCH, IGNITION & LIGHTS
WASHER, REGINTLK. 640X 1. 1.0
NUT, 5/8-32 HXHD IGN SWIT

KEY, IGNITION SWITCH
HARNESS.DFCK WIRE SHORT 4 WiRE
SWITCH.SCR MNT DP NC NO BLK
SCREW, #12 X .50 PHPNHTAP BLK
TIE, CABLE BLACK NYLON 562
SWITCH, SNAPMNT NO .055/.1 16
SOLENQID, NEW CLUM

SCREW, 174-20X .75 HXSEMMA
NUT, 1/4-20 REGHEXCTRLK

NUT, 1/4-20 REGHEXKEDPS
WASHER, EXLK.320X671X.03
NUT, 5/16-24 REGHEX

TIE, CABLE BLACK NYLON 5.62
WIRE, GROUND, 12,5

NUT, 5/18-18 HEXKENs

SWITCH, SEAT

SCREW, 1/4-20X .98BPHPNHMA
BATTERY 12V ¥ BLATE
STRAP,RUBBER,S-HOOKS 9-18 LONG
ECREW, 1/4-20X .69 HHC

NUT, 1/4-20 REGHEXKEPS

FUSE, 15 AMP SPADE TYPE

FUSE, 15 AMP CYLINDBICAL TYRE

¢ Udllcanes STANDARD HARDWARE ITEMS.
“*Clyrindrical or Spade type luses are includad with the wiro harnass,

ay.

1
2
2
1
2
1
2
1
1
1
1
i
1
2
1
1
1
g
4
1
a
2
1
1
1
1
2
1
1
2
2
1
1

Fart No. 312508

1¢/91

d9%d



36" LAWN TRACTOR MODEL B3554-430

lT)ECALS

DASHDECALS

Y — 14

1
i

NOTE: ALWAYS U
Use of servica/replag
ment parts may vold

28 ©

O
RS ~“@L?ﬁlmﬁ$$‘&xm§i§5}w
pareat

R

SE ORIGINAL EQUIPMENT PARTS,
pemant parts other than original equip-
lyour warranty,

CONSOLE
BECALS

ALL UNNUMBERED
ITEMS ARE INTERCHANGABLE
WITH OPPOSITE SIDE

31E977A

20

12/.1 3dvd

FamNo. 317603



36" LAWN TRACTOR MODEL B3554-430
KEY#  PART# DESCRIPTION QTY.
1 302504 PAD ADHESIVE 1.00 4
2 308802 FOAM HOOD 4%15 2
3 805503 PAD, 18 X & FOAM HOOD 2
1 a11198 NAMEPLATE AL-KO SATIN SILVER 2
§ 304820 DECALDASHLWR 1003E i
[ 88902 DECAL,WARNJNG,FRENGWGEHMAN 2
7 8524 DECALINSTRUCT CONSOLE TOP GER 1
8 80525 DECAL.INSTRUCT CONSOLE TOP FR 1
[ REFERENCE ONLY i
10 305770 DRCAL CAUTION TRIANGLE EURQPE 2
" 807047 DECAL,3-SPEED CONSQLE TOP 1
12 307383 DECAL,INSTR. CONSOQLE TOP ENGL 1
13 310438 DEGALFRENOHSAFETYCEHI 1
14 310583 DECALDANGER ENGLSH 2
15 REFERENCE ONLY ¥
16 317085 DEGAL. CONSOLE T10/02R0 nn 1
17 217264 DECAL, CONSQLE T10/92RD LR 1
18 68900 DECALBLADE ENGAGE EUROPE 1
19 88907 DECAL BLADE HEIGHT ADJ. EUROPE ]

20 68542 DECALCAUTION HAND-FOOT FR/GR 1
21 88903 DEOAL.BHAKEICLUTCH EURCOPE 1
22 307732 DECALLENS CENTER SMOKED 1
Part N, 317648 21

12/81

3Ovd



36" LAWN TRACTOR MODEL B3554-430

CUSTOMER ASSEMBLY

aty

1
i
4
4
4
1

318164

|
|
|
{ CUSTOMER ASSEMEB LY VIEW
315984 PARTS BAG ASSY QTY1 {NON-SER VIGABLE)
key# parts decription
i 1 5/450 SEAT MV450
@ 301251 STEERING WHEEL
3 180303 WASHER, FLAT .344X.69X.065
4 120634 WASHER, HVSPLTLK 328X.606X.,090
5 122007 SCREW, 5M16-18X.75 MHC
6 456379 ROLL PIN .250DIAX2.0LG
7 54873 Ol TAOUGH
i
22
|
12/61 o9d

Part No. 817504



36" LAWN TRACTOR MODEL B3554-430

I

TREAD PA

TIRE SIZE

11X4.00-5
13X5.00-6
15X 6.00-8
16 X6.50-8
18X650-8
18X9.50-8
20X 8.00-8
20X 10.00-8
20X 10.00- 10
23X9.60- 12
23X 9.50- 12

'VA" VIBI‘
42295
41060
301140 316702
41081
316701
314584
58276
55803
314370
B3655

"C" |ID“
39830 313952
314539
313950
313565

316711 A

Part No. 317603

1¢/8¢ 3ovd

23



-

ACCESSORIES

Contact the dealer where your tractor was purchased for the available accessories. i you
are unable to contact lhe dealer, wtite to the address on the front tover of this manual.

N — i
Rear Engine Rider
Model Description
5708-18 Bagger - Fits 92* Sido -Diachargc;
5708-17 Bagger - Fits 36* Sido Discharge
5708-02 Fiont Waight Box - holes 35 Ibs.
5B48-16 W Sweeper w/dump Rnlaase

b

Lawn Tractor

Madel Dascription
8708-22 Bagyer « Fits 80" Srde Discharge
5708-13 Baggar - Fits 867, 38", 39" & 45" Side Discharge
5705-04 88| Two-Sluge Snawblower - Fits 36", 38", 39" & 45" Sido Discharga
5661-06 421 Snowhlage - Fits 96+, 387, 89", & 48"
5592.00 Tire Chaing - 18" x &.50
6885-00 Tire Chualrig - 18" x 950" & 20~ x B
567201 Whipel Weights - Front - 1 pr.wimiy. how. « Fitg 15" tires
567302 Wheal Weights - Rear- 1 pr. wimtg. how. - Fits 18" & 20" ey
570903 Fropt Weights - Fits 30" & gp» Side Discharge
5648-16 Lawn Sweeper w/dumpy Helease
MR M
rden Tr; -
Model Desription Garden Tractor - Light Ground Engaging
5708-18 Bagger - Fits 3¢, 38", 39", & 45° Side Discharge
§705-04 86" Twn - Stage Snowblower « Fits 36", 35", 39", & 45"
566108 42" Bnowblade « Fis 36", 38", 39", & 45~
E672-01 Whol Weights - Front 1 P, wimtg. hdw, - Fitg 15" fireg
5673.02 When! Weights - Resar « 1 pr. wimtg. hew, - Fits 18" & 20" res
8545-18 Lawr Sweepor W/dump Roleuse
5e87-02 Sleeve Hitch - wiit bar - Fits 45°
5668-01 Adaplor {sleevo hiteh) far use w3 fires
5708-00 lirz Chains - 20% x 10" . ’
5671-00 Tire Ghains - 253° 5 9 50+
5672-02 Whea! Weights - Front - 1 pr. w/mt. hdw, Fits 16" fires
5673-00 Whoef Weights - Regr - { pr. wimig. hdw. Fits 28" tires
5674-01* 10" One Bottom Moldboard Plow
5676-01 Cultivator - 7 raw - Adj, §* « 42* width
5676-01* Dizc Harrow - 8 & 11 disc - Auj. width & dise angle
5677-02* Tiltar 1 5 H,p. Sall-Powered - 78* widih
— o N =5 =
Mode! Description ) Four Wheel Steet
5708-14 Bagger - Fits 40" & 46" Side Discharge
5705056 42" Onia-Stage Snowhlower - Tits 40" & 465"
5661-07 48" Snpwhlade - Fite 40" & 457
570604 Rear Weight Box for 40" & 45"
5648-16 Lawn Swegeper w/idump Raleaso
5706-00 Tire Chains 207 x 10"
5871-00 Tice Chiglng 23 x 9,507
5572-02 Whee! Weights - Frant - 1 prow/roty. hiehy.  Fits 168" tres
5673-00 Wheel Voighs - Rear . 1 pr. wimtg. hdw. Fits 23" tiros
5872-01 Wheel Woights « Front - 1 pr. wimig, hdw. Fis 15- tirag
5673-02 Whesl Weights - Rear- 1 Pr. wimig, hdw, Fits 18" & 20" firos
T ——— mo—
P‘ Four Wheel Steer Garden Trastor
Rauet Dascription
3667-04 Sleava fitch - vilit bar Eits a6
1674-017 10" One|Bottam Meldboard Plow
§75-01* Cutdvator - 7 row - Adj. 8 - 42* width
676.01" Disc Hajow & & 117 Dieg, Adj. width & dise angle
87702 Tillor 8 HP. Sait-Powersd . 25~ width
84B-16 Lawn eper widump Rolease

Fequires a sleeve hitch

1¢/1¢ =H9%d

24




